FCC ID:2AAUI-MONDOALTO

Appendix for 5G WIFI
Test Report No. :CTL2207213031-WF02

Appendix A: Emission Bandwidth

Test Result
TestMode Antenna Channel 26db EBW [MHZz] FL[MHZz] FH[MHZ] Limit{MHZz] Verdict

Ant1 5180 22.800 5168.480 5191.280 - PASS

Ant2 5180 21.120 5170.120 5191.240 - PASS

Ant1 5200 20.720 5190.240 5210.960 - PASS

Ant2 5200 23.400 5188.160 5211.560 - PASS

Ant1 5240 22.520 5228.720 5251.240 -— PASS

Ant2 5240 20.440 5230.440 5250.880 -— PASS

1A Ant1 5745 21.120 5734.520 5755.640 -— PASS
Ant2 5745 21.280 5735.000 5756.280 -— PASS

Ant1 5785 24,120 5773.840 5797.960 -— PASS

Ant2 5785 24.800 5773.120 5797.920 -— PASS

Ant1 5825 24.720 5813.160 5837.880 - PASS

Ant2 5825 22.440 5814.400 5836.840 - PASS

Ant1 5180 22.640 5169.000 5191.640 -— PASS

Ant2 5180 20.600 5170.040 5190.640 -— PASS

Ant1 5200 21.200 5189.920 5211.120 -— PASS

Ant2 5200 22.000 5189.920 5211.920 -— PASS

Ant1 5240 23.200 5228.760 5251.960 - PASS

11N20SISO Ant2 5240 21.040 5229.680 5250.720 - PASS
Ant1 5745 19.920 5735.400 5755.320 - PASS

Ant2 5745 20.400 5735.240 5755.640 - PASS

Ant1 5785 20.080 5775.240 5795.320 - PASS

Ant2 5785 21.840 5774.720 5796.560 - PASS

Ant1 5825 21.120 5814.800 5835.920 -— PASS

Ant2 5825 24.280 5813.160 5837.440 -— PASS

Ant1 5190 42.480 5169.120 5211.600 -— PASS

Ant2 5190 41.680 5169.680 5211.360 -— PASS

Ant1 5230 42.080 5209.600 5251.680 -— PASS

1IN40SISO Ant2 5230 46.960 5208.080 5255.040 -— PASS
Ant1 5755 40.560 5735.000 5775.560 -— PASS

Ant2 5755 41.280 5734.120 5775.400 - PASS

Ant1 5795 40.640 5775.080 5815.720 - PASS

Ant2 5795 47.200 5773.160 5820.360 -— PASS
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Ant1 5180 20.360 5170.280 5190.640 -— PASS
Ant2 5180 21.880 5169.960 5191.840 -— PASS
Ant1 5200 20.800 5190.080 5210.880 -— PASS
Ant2 5200 21.720 5189.600 5211.320 - PASS
Ant1 5240 21.520 5229.280 5250.800 - PASS
1MAC20SISO Ant2 5240 25.480 5227.520 5253.000 -— PASS
Ant1 5745 20.000 5735.440 5755.440 -— PASS
Ant2 5745 20.080 5735.400 5755.480 -— PASS
Ant1 5785 19.960 5775.440 5795.400 -— PASS
Ant2 5785 20.280 5775.360 5795.640 - PASS
Ant1 5825 20.120 5815.280 5835.400 - PASS
Ant2 5825 20.240 5815.200 5835.440 - PASS
Ant1 5190 41.280 5169.760 5211.040 - PASS
Ant2 5190 41.920 5169.040 5210.960 - PASS
Ant1 5230 47.200 5209.680 5256.880 - PASS
1AC40SISO Ant2 5230 48.480 5207.520 5256.000 -— PASS
Ant1 5755 40.480 5735.160 5775.640 -— PASS
Ant2 5755 40.880 5735.000 5775.880 -— PASS
Ant1 5795 40.880 5774.840 5815.720 -— PASS
Ant2 5795 40.720 5774.920 5815.640 -— PASS
Ant1 5210 82.080 5169.360 5251.440 -— PASS
1ACB0SISO Ant2 5210 87.520 5169.200 5256.720 -— PASS
Ant1 5775 83.680 5732.600 5816.280 -— PASS
Ant2 5775 83.680 5732.600 5816.280 -— PASS
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Test Graphs

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.180000000 GHz

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

PNO: Fast ~»+ 1rig: Free Run Avg|Hold: 313/500

Aoy
#Avg Type: RMS

#Atten: 30 dB

Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

§.183 12 GHz

iﬁﬂ,ﬂ&Hj;Z%?ﬁZij

139 dBm|
0684 dB

Center Freq|
5.180000000 GHz!

StartFreq
5.160000000 GHz|

Stop Freq
5200000000 GHz|

11A_Ant1_5180

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.180000000 GHz

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

PNO: Fast -

b ALISN AT
#Avg Type: RMS

~ Trig: Free Run Avg|Hold: 312/500

#Aten: 30 dB

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

170 12 GHz
§.182 88 GHz

" 21.12 MHz[{A)

28.603 dBm
-2.593 dBm
-1.464 dB

Center Freq|
5180000000 GHz|

StartFreq
5.160000000 GHz|

StopFreq

11A_Ant2_5180

[ Keysight Spectrum Anayzer - Swept S4

T F 0

Center Freq 5.200000000 GHz
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.20000 GHz

Aoy
#Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run AvglHald: 312/500

#Atten: 30 dB

Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

Center Freq|
5200000000 GHz!

11A_Ant1_5200
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.200000000 GHz

PNO: Fast ~—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

ep A

A6 ATO])
#Avg Type: RMS

Trig: Free Run AvglHold: 313500

#Aten: 30 dB

Center Freq|
5200000000 GHz|

StartFreq
5.180000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

11A_Ant2_5200

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.240000000 GHz

‘PNo: Tast —»- Trig: FreeRun
IFGainLow

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.24000 GHz

Aoy
#Avg Type: RMS
Avg[Hold: 314/500
HAtten: 30 6B

Center Freq|
5240000000 GHz!

StartFreq
5.220000000 GHz|

Stop Freq
5260000000 GHz|

Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

7.313 dBm.
0.875 dBm |
0268 dB

11A_Ant1_5240

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.240000000 GHz

PNO: Fast ~—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

2 ALISN AT
#Avg Type: RMS
Avg|Hold: 314/500

Trig: Free Run
#Atten: 30 dB

Center Freq|
5.240000000 GHz|

|

StartFreq
5.220000000 GHz|

StopFreq
5260000000 GHz|

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

CFStep
#VBW 620 kHz

11A_Ant2_5240
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o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e
Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

734 52 GHz| -24.396 dBm|
§.737 92 GHz| 2,424 dBm
21,12 MHz| (A} 1.099 dB

11A_Ant1_5745

[ Keysight Spectrum Analer - Swept S4

LR 0 1T Y "
Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 314/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq|
FETA o 5725000000 GHz

StopFreq
5765000000 GHz!

Center 5.74500 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

0.089 dB|

11A_Ant2_5745

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 316/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Center 578500 GHz ] Span 40.00 MHz CFStep
#VBIW 620 kHz Sweep 1.000 ms (1001 pts)

-25.018 dBm
1.424 dBm
-0.201dB

11A_Ant1_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 620 kHz

A ALIEH AITON
#Avg Type: RMS
Trig: Free Run Avg|Hold: 311/500

#Aten: 30 dB

Sweep 1.000 ms (1001 pts)

B0 MHz (A}

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq

11A_Ant2_5785

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.825000000 GHz
PNO: Fast -
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.82500 GHz

#VBW 620 kHz

™ Trig: Free Run

Aoy
#Avg Type: RMS
AvglHold: 313500
HAtten: 30 6B

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

417848

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

11A_Ant1_5825

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 582500 GHz

#VBW 620 kHz

A ALIEH AITON
#Avg Type: RMS
Trig: Free Run Avg|Hold: 311/500
#Anen: 30 dB

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

22,44 MHz|(A)

B1440GHz| 31
5,828 20 GHz|

176 dBm
5,057 dBm
1756 dB

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

CFStep

11A_Ant2_5825
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o Keysight Spectrum Anahyzer - Swept A
AL

1 F SE PULGE T\ ALIGH AUTTO/NO W

Center Freq 5.180000000 GHz #Avg Type: RMS
'PNO: Fast = Trig: FreeRun AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5180000000 GHz|

StartFreq
5.160000000 GHz|

SR

StopFreq
5200000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

mﬂu;zg%guam
zz 64 MHzm 0.118 dB|

Kg-pghSpcmm Amayzer - Swept 54

I Ao

Center Freqg 5. 180000000 GHz #Avg Type: RMS
PNO: Fast ~»- 1rig: Free Run Avg|Hold: 315/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.180000000 GHz!

StartFreq
5.160000000 GHz|

StopFreq

5.200000000 GHz|
Span 40.00 MHz

#VBW 620 kHz 5weep 1.000 ms (1001 pts]

11N20SISO_Ant2_5180

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.200000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5200000000 GHz|

StartFreq
5.180000000 GHz|

StopFreq
5220000000 GHz|

Center 5.20000 GHz ] Span 40.00 MHz CFStep
#VBIW 620 kHz Sweep 1.000 ms (1001 pts)

189 82 GHz 28.315 dBm
§.202 88 GHz 2012 dBm
21,20 MHz| (A 0.715dB

11N20SISO_Ant1_5200
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.200000000 GHz
PNO: Fast ~#-
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 620 kHz

™ Trig: Free Run

A6 ATO])
#Avg Type: RMS
AvglHold: 313500
#Atten: 30 B

Center Freq|
5200000000 GHz|

StartFreq
5.180000000 GHz|

StopFreq

Sweep 1.000 ms (1001 pts)

9,404 dBm.
-3.000 dBm
0.061dB

11N20SISO_Ant2_5200

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.240000000 GHz

PNO: Fast o=
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.24000 GHz

#VBW 620 kHz

Aoy
#Avg Type: RMS
Trig: Free Run AvglHold: 314/500

#Atten: 30 dB

Center Freq|
5240000000 GHz!

StartFreq
5.220000000 GHz|

StopFreq

5.260000000 GHz|
Span 40.00 MHz

Sweep 1.000 ms (1001 pts)

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.240000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 620 kHz

A6 A0/
#avg Type: RMS

Trig: Free Run RvglHold: 317/500

#iAtten: 30 6B
1.04 MHZ
0.

Center Freq|
5.240000000 GHz|

StartFreq

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

229 68 GHz
§.248 16 GHz
21,04 MHz| (A}

28.788 dBm
2379 dBm
0.351dB

11N20SISO_Ant2_5240
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

735 40 GHz. 28.714 dBm
§.742 52 GHz -2.342 dBm
19.92 MHz/(A) 0973 dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 312/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

StopFreq
5765000000 GHz!

Center 5.74500 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

9.773 dBm
-3.084 dBm |
1.056 dB

11N20SISO_Ant2_5745

e Kieysaght Spectrum Anahyze - Swept SA
TR 5 SEPULGH e dio
Center Freq 5.785000000 GHz #Avg Type: RMS

PNO: Fast ~#— 17ig: Free Run Avg[Hold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

-3.165 dBm
-0.027 dB

11N20SISO_Ant1_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

StartFreq

Py 5.765000000 GHz|
Mg,

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

J7472GHz| 32,159 dBm
§78756GHz| 4295 dBm
2184 MHz (A)  -1.033dB

11N20SISO_Ant2_5785

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.825000000 GHz : #Avg Type: RMS
PNO: Fast ~»- 1rig: Free Run Avg[Hold: 317/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

B14B0GHz|  -31.160 dBm
5817 92 GHz 4590 dBm |
FARFATH 0.229 dB|

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

Center 582500 GHz ] Span 40.00 MHz CFStep
#VBIW 620 kHz Sweep 1.000 ms (1001 pts)

81316 GHz|  -31.879 dBm
§82312GHz| 4453 dBm
24,28 MHz (A} 0,299 dB

11N20SISO_Ant2_5825
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e Feysight Spectrum Analyze - Swept S __
Center Freq 5.190000000 GHz #Avg Type: RMS

PNO: Fast ~#— 17ig: Free Run Avg[Hold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5190000000 GHz|

StartFreq
5.150000000 GHz|

StopFreq
5230000000 GHz|

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

16912 GHz|  -32.067 dBm
§20680GHz|  -3.408 dBm
4248 MHz (A)  -0.492dB

[ Keysight Spectrum Anayzer - Swept S4
L F 0 i LG
Center Freq 5.190000000 GHz #Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run AvglHald: 312/500
IFGaindow  #Atten: 30 9B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.180000000 GHz!

StartFreq
5.150000000 GHz|

StopFreq
5.230000000 GHz|

‘Span 80.00 MHz

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

516968 GHz/
§ SA77 12 GHz
41,68 MHz

11N40SISO_Ant2_5190

e Kieysaght Spectrum Anahyze - Swept SA
Center Freq 5.230000000 GHz #Avg Type: RMS

PNO: Fast ~#— 17ig: Free Run AvglHold: 313/500
\FGainlow #Aften: 30 0B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.230000000 GHz|

StartFreq
65.180000000 GHz|

StopFreq
5270000000 GHz|

Center 5.23000 GHz ] Span 80.00 MHz CFStep
#VBIW 1.2 MHz Sweep 1.000 ms (1001 pts)

288 dBm.
-1.769 dBm
1479 dB

11N40SISO_Ant1_5230
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s

Center Freq 5.230000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 315/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.230000000 GHz|

StartFreq
65.180000000 GHz|

StopFreq

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

11N40SISO_Ant2_5230

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N
Center Freq 5.755000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 313/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq
6.715000000 GHz|

StopFreq

5,795000000 GHz|
‘Span 80.00 MHz

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

0209 dB

11N40SISO_Ant1_5755

e Kieysaght Spectrum Anahyze - Swept SA
Center Freq 5.755000000 GHz #Avg Type: RMS

PO Fast ~— 11ig: Free Run AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 2000 dBm ~ i ) ~ 1.

Center Freq|
5,766000000 GHz|

StartFreq|
6716000000 GHz,

StopFreq
5.795000000 GHz|

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

73412 GHz|  -31.807 dBm
§74196GHz| 4134 dBm
41,28 MHz (A} 1302 dB

11N40SISO_Ant2_5755
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o Keysight Spectrum Anahyzer - Swept A
AL

[T Freq 5.795000000 GHz
PHO: Fasi - 11ig: FreeRun
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz

A6 ATO])
#Avg Type: RMS
AvglHold: 311/500

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

577508 GHz|  -30464dBm
- §78884GHz| 5043 dBm
4064 MHz {A)  -1.770dB

Center Freq|
5,795000000 GHz|

StartFreq

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.795000000 GHz
PNO: Fast -
IFGain-Low

™ Trig: Free Run
HAtten: 30 6B

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz

Aoy
#Avg Type: RMS
AvglHold: 314/500

‘Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

— 577316GHz. _ -33.992dBm
i

Center Freq|
5.795000000 GHz!

StartFreq
6.755000000 GHz|

Stop Freq
5835000000 GHz|

11N40SISO_Ant2_5795

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.180000000 GHz
PNO: Fasi ~— 17ig- Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 620 kHz

A6 ATO])
#Avg Type: RMS
AvglHold: 313500

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

28.460 dBm
-2.103 dBm
1022 dB

Center Freq|
5180000000 GHz|

StartFreq
5.160000000 GHz|

StopFreq
5200000000 GHz|

CFStep

11AC20SISO_Ant1_5180
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o Keysight Spectrum Anahyzer - Swept A
AL

2 g SEPULGH I

Center Freq 5.180000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5180000000 GHz|

StartFreq
5.160000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

169 86 GHz|  -27.957 dBm
§.182 88 GHz | -2.705 dBm
2188 MHz (A) 2323 dB

[ Feysight Spectrum Analyzer - Swept 54

e Rl U Il Y N
Center Freq 5.200000000 GHz . #Avg Type: RMS
PNO: Fast ~»+ 1rig: Free Run AvglHald: 313/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5200000000 GHz!

StartFreq
5.180000000 GHz|

Center 5.20000 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

7.654 dBm.
-1.734 dBm |
0917 dB

A\ A15H ATON

#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 312/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5200000000 GHz|

StartFreq
5.180000000 GHz|

StopFreq
5220000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

189 60 GHz 28.060 dBm
§.207 72 GHz -1.936 dBm
2172 MHz /(A 0,326 dB

11AC20SISO_Ant2_5200
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.240000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.240000000 GHz|

StartFreq
5.220000000 GHz|

StopFreq

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

[ Keysight Spectrum Anayzer - Swept S4
L F 0 i LG
Center Freq 5.240000000 GHz #Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run AvglHald: 315/500
IFGaindow  #Atten: 30 9B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5240000000 GHz!

StartFreq
e i | 5220000000 GHz,

Stop Freq
5260000000 GHz|

Center 5.24000 GHz i Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

11AC20SISO_Ant2_5240

o Keysight Spectrum Anahyzer - Swept A
AL

2 g e dio
Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 313/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

S (IR

|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

73544 GHz|  -32.403 dBm
§74292GHz| 5234 dBm
2000 MHz/{A)  -0.081dB

11AC20SISO_Ant1_5745
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FCC ID:2AAUI-MONDOALTO

o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

73! B
§.737 92 GHz| 1.022 dBm
2008 MHz| (A} 1882dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.785000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 314/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.785000000 GHz!

StartFreq
6.765000000 GHz|

StopFreq

5,805000000 GHz|
Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

77544 GHz|  -33.812dBm
5783 36 GHz -1.156 dBm |
1.061 dB|

A\ A15H ATO

#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 314/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

Span 40.00 MHz CF Step
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

11AC20SISO_Ant2_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

2 g SEPULGH I
Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

|

StartFreq
5.805000000 GHz|

StopFreq

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

| -36.104 dBm|
-7.986 dBm
942 dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.825000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 315/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq

5,845000000 GHz|
Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

-34.990 dBm
7995 dBm |
1746 dB

11AC20SISO_Ant2_5825

e Keysight Spectrum Anatyzer - Swept 4 "
AL 3 SEPULSE T ALIGH ALTTOJNO B [0
Center Freq 5.190000000 GHz #Avg Type: RMS

PNO: Fast ~#— 17ig: Free Run AvglHold: 311/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5190000000 GHz|

StartFreq

Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

28411 dBm

169 76 GHz. N
§.174 64 GHz -1.364 dBm
4128 MHz (A)  -0.491dB

11AC40SISO_Ant1_5190
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.190000000 GHz

PNO: Fast -

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 1.2 MHz

™ Trig: Free Run

b ALISN AT
#Avg Type: RMS
Avg|Hold: 312/500
#Atten: 30 dB

AMKr

Sweep 1.000 ms (1001 pts)

169 04 GHz.
§.174 56 GHz
41,92 MHz| (A

0553 dB

Center Freq|
5190000000 GHz|

StartFreq
5.150000000 GHz|

StopFreq

11AC40SISO_Ant2_5190

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.230000000 GHz

‘PNo: Tast —»- Trig: FreeRun

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.23000 GHz

#VBW 1.2 MHz

Aoy
#Avg Type: RMS
AvglHold: 314/500
HAtten: 30 6B

‘Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

Center Freq|
5230000000 GHz!

StartFreq
5.190000000 GHz|

Stop Freq
5270000000 GHz|

PNO: Fast ~#-

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.23000 GHz

#VBW 1.2 MHz

™ Trig: Free Run

2 ALISN AT
#Avg Type: RMS
Avg|Hold: 314/500
#Atten: 30 dB

AMKr3 4

g

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

48.48 MHz[(A)

503 dBm
-1.599 dBm
0123 dB

Center Freq|
5.230000000 GHz|

StartFreq
65.180000000 GHz|

StopFreq
5270000000 GHz|

CFStep

11AC40SISO_Ant2_5230
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 3 SEPULSE T LG ASTONNG B [o15
Center Freq 5.755000000 GHz #Avg Type: RMS

PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,766000000 GHz|

|

StartFreq|
6716000000 GHz,

StopFreq

#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

573516 GHz|  -31652dBm
- §73948GHz| 5786 dBm
4048 MHz (A)  -0.762dB

11AC40SISO_Ant1_5755

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "

Center Freq 5.755000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 315/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq

Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

11AC40SISO_Ant2_5755

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~#— 17ig: Free Run AvglHold: 313/500
\FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

|

I g it

StartFreq
65.755000000 GHz|

Nrheng, )

StopFreq
5835000000 GHz|

Span 80.00 MHz CF Step
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

J74B4GHz|  -35091 dBm
§.779 64 GHz | 6.781 dBm
40,88 MHz (A} 1816 dB

11AC40SISO_Ant1_5795
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o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e
Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 313/600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

|

StartFreq
65.755000000 GHz|

StopFreq

Span 80.00 MHz
#VBW 1.2 MHz Sweep 1.000 ms (1001 pts)

77492 GHz| 35,166 dBm
§.799 56 GHz | -1.530 dBm
40.72 MHz| (A} 2489 dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "

Center Freq 5.210000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 312/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5210000000 GHz!

[ e StartFreq|
e R g% | 5130000000 GHz|

Stop Freq
5290000000 GHz|

Span 160.0 MHz
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

11AC80SISO_Ant1_5210

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.210000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 312500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.210000000 GHz|

StartFreq

Lobmbsnts e I . 5.130000000 GHz!

StopFreq
5290000000 GHz|

Center 5.21000 GHz ] Span 160.0 MHz CFStep
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

169 20 GHz| -30.135 dBm|
§.243 60 GHz | 2927 dBm
8752 MHz(A)  -0.391dB

11AC80SISO_Ant2_5210
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o Keysight Spectrum Anahyzer - Swept A
AL 3

Center Freq 5.775000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 308/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB AMKr

Ref 20.00 dBm

Center Freq|
5,775000000 GHz|

|

i StartFreq
ST | 5o500000 Gz

StopFreq
5855000000 GHz/

Span 160.0 MHz CFStep
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)
573260 GHz| 29,690 dBm
574860 GHz] 3110 B
83,68 MH2| {81 2303 6B

usa Tsmatus,

11AC80SISO_Ant1_5775

[ Feysight Spectrum Analyzer - Swept S&
e AL F 50 I I\ ALTEN AT
Center Freq 5.775000000 GHz #Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run Avg|Hold: 310/500
IFGain-Low #Atten: 30 0B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5775000000 GHz|

StartFreq
5.695000000 GHz|

Stop Freq
5855000000 GHz|

Span 160.0 MHz
#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

0TH F

73280 GHz| 32173 dBm
574876GHz| __ -3.931dBm|
X 1.395 dB

Tgsmanis

11AC80SISO_Ant2_5775
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Appendix B: Min emission bandwidth

Test Result
TestMode Antenna Channel 6db EBW [MHZz] FL[MHZ] FH[MHz] Limit(MHZz] Verdict
Ant1 5745 16.440 5737.160 5753.600 0.5 PASS
Ant2 5745 16.480 5737.160 5753.640 0.5 PASS
HA Ant1 5785 16.480 5777.160 5793.640 0.5 PASS
Ant2 5785 16.440 5777.160 5793.600 0.5 PASS
Ant1 5825 16.480 5817.160 5833.640 0.5 PASS
Ant2 5825 16.480 5817.160 5833.640 0.5 PASS
Ant1 5745 17.680 5736.560 5754.240 0.5 PASS
Ant2 5745 17.640 5736.560 5754.200 0.5 PASS
Ant1 5785 17.680 5776.560 5794.240 0.5 PASS
11N20SISO
Ant2 5785 17.680 5776.560 5794.240 0.5 PASS
Ant1 5825 17.720 5816.560 5834.280 0.5 PASS
Ant2 5825 17.680 5816.560 5834.240 0.5 PASS
Ant1 5755 35.840 5737.400 5773.240 0.5 PASS
Ant2 5755 35.680 5737.400 5773.080 0.5 PASS
11N40SISO

Ant1 5795 35.920 5777.400 5813.320 0.5 PASS
Ant2 5795 36.000 5777.400 5813.400 0.5 PASS
Ant1 5745 17.640 5736.560 5754.200 0.5 PASS
Ant2 5745 17.680 5736.560 5754.240 0.5 PASS
Ant1 5785 17.680 5776.560 5794.240 0.5 PASS

11AC20SISO
Ant2 5785 17.680 5776.560 5794.240 0.5 PASS
Ant1 5825 17.680 5816.560 5834.240 0.5 PASS
Ant2 5825 17.680 5816.560 5834.240 0.5 PASS
Ant1 5755 35.600 5737.480 5773.080 0.5 PASS
Ant2 5755 35.840 5737.400 5773.240 0.5 PASS

11AC40SISO
Ant1 5795 36.080 5777.320 5813.400 0.5 PASS
Ant2 5795 36.080 5777.320 5813.400 0.5 PASS
Ant1 5775 76.320 5737.080 5813.400 0.5 PASS

11AC80SISO
Ant2 5775 76.640 5737.080 5813.720 0.5 PASS
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Test Graphs

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "

Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 331/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq

Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

J3716GHz| 5107 dBm
§73792GHz|  1.387 dBm
1844 MH2/(A) 0208 dB

11A_Ant1_5745

o Keysight Spectrum Anahyzer - Swept A
AL

) 3 SE PULGE Y] e

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 332500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

-0.085 dB

11A_Ant2_5745

[ Feysight Spectrum Analyzer - Swept 54

e AL 0 i LG
Center Freq 5.785000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 333/500
IFGainiow  HAtten: 30 dB

Auto Tune:
Ref Offset 1 dB
Ref 20.00 dBm

Hi

Center Freq|
5.785000000 GHz!

l
2

5.765000000 GHz|

5805000000 GHz|

Center 5.78500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

g lie

; — |Auta Man
577;?5%1'_%‘%%5% Offset
777 88 GHz 197 dBm|

y 0.210 4B, Freq
OHz|
Scale Type
_|Leg Lin|

11A_Ant1_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz

PNO: Fast ~—

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

A6 ATO])
#Avg Type: RMS
Trig: Free Run AvglHold: 334/500

#Aten: 30 dB

Sweep 3.867 ms (1001 pts)

Hz! (A}

0.751dB

Center Freq|
5,785000000 GHz|

|

StartFreq
6.7656000000 GHz|

StopFreq

11A_Ant2_5785

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.825000000 GHz

‘PNo: Tast —»- Trig: FreeRun

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.82500 GHz

#VBW 300 kHz

Aoy
#Avg Type: RMS
AvglHold: 3321500
HAtten: 30 6B

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

11A_Ant1_5825

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz

PNO: Fast ~#-

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 582500 GHz

#VBW 300 kHz

™ Trig: Free Run

b ALISN AT
#Avg Type: RMS
Avg|Hold: 329/500
#Atten: 30 dB

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

6.650 dBm
0,038 dBm/
0379 dB

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

CFStep

11A_Ant2_5825
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.745000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

S

#VBW 300 kHz

A6 ATO])
#Avg Type: RMS
Trig: Free Run AvglHold: 334/500

#Aten: 30 dB

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

kL
5747 92GHz|
17.68 MHz/(A)

56GHz| 598 dBm
1.001 dBm

-0.407 dB

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq
5.765000000 GHz|

CFStep

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.745000000 GHz
PNO: Fast -
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.74500 GHz

#VBW 300 kHz

™ Trig: Free Run

Aoy
#Avg Type: RMS
AvglHold: 331/500
HAtten: 30 6B

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

Center Freq|
5.745000000 GHz|

StartFreq

11N20SISO_Ant2_5745

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.78500 GHz

#VBW 300 kHz

A6 ATO])
#Avg Type: RMS
Trig: Free Run AvglHold: 331/500
#Atten: 30 B

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

6787 92 GHz|
17.68 MHz/(A)

77656 GHz|  -5.836 dBm

0,038 dBm
0,007 dB

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq
5805000000 GHz/

CFStep

11N20SISO_Ant1_5785
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 332500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,785000000 GHz|

|

StartFreq
6.7656000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

77656 GHz| 5778 dBm
S77792GHz|  0.281dBm
17.68 MHz/(A) 0234 dB

11N20SISO_Ant2_5785

[ Keysight Spectrum Anayzer - Swept S4
LR F 0 I LG
Center Freq 5.825000000 GHz #Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run AvglHald: 455/500
IFGaindow  #Atten: 30 9B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5825000000 GHz|

StartFreq
5.805000000 GHz|

Stop Freq
5845000000 GHz|

Center 5.82500 GHz i Span 40.00 MHz
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

—is.ﬂ.ﬂﬁiﬂj;l Zi_d.g!l_'l
. - m|
0.731dB

11N20SISO_Ant1_5825

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 329/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

Center 582500 GHz ] Span 40.00 MHz CFStep
#VBIW 300 kHz Sweep 3.867 ms (1001 pts)

81656 GHz|  -5.881 dBm
§82792GHz| _ -0.104 dBm
17.68 MHz/(A) 0416 dB

11N20SISO_Ant2_5825
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o Keysight Spectrum Anahyzer - Swept A
AL

k. 5 SEPULSH Y] s
Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 500/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|

5.765000000 GHz|
3A1

i rratud

StartFreq|
6716000000 GHz,

StopFreq
5.795000000 GHz|

CFStep
#VBW 300 kHz Sweep 7.667 ms (1001 pts)

737 40GHz| 14217 dBm
573916

GHz| -T.457 dBm
35,84 MHz (A} 0419 dB

11N40SISO_Ant1_5755

[ Keysight Spectrum Anayzer - Swept S4
L F 0 i LG
Center Freq 5.755000000 GHz #Avg Type: RMS

PNO: Fast ~»+ 1rig: Free Run AvglHald: 364/500
IFGaindow  #Atten: 30 9B

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq
6.715000000 GHz|

StopFreq
5,795000000 GHz|

‘Span 80.00 MHz

#VBW 300 kHz Sweep 7.667 ms (1001 pts)

11N40SISO_Ant2_5755

e Kieysaght Spectrum Anahyze - Swept SA
Center Freq 5.795000000 GHz #Avg Type: RMS

PO Fast ~— 11ig: Free Run RvglHold: 384/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

StartFreq
B L LR | 5 755000000 GHz,

StopFreq
5835000000 GHz|

Center 570500 GHz ] Span 80.00 MHz CFStep
#VBIW 300 kHz Sweep 7.667 ms (1001 pts)

J7740GHz|  8712dBm
77916 GHz | 2139 dBm
35,92 MHz| (A} 0,082 dB

11N40SISO_Ant1_5795
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o Keysight Spectrum Anahyzer - Swept A
AL

J 5 SEPULSH Y] o
Center Freq 5.795000000 GHz #Avg Type: RMS

PNO: Fast ~— 17ig: FreeRun AvglHold: 364/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB AMKr
Ref 20.00 dBm

Center Freq|
5,795000000 GHz|

| ) StartFreq
.,\,,,..L‘{..Jn'a-\; ol 5755000000 GHz

StopFreq

#VBW 300 kHz Sweep 7.667 ms (1001 pts)

285 dBm
-2.146 dBm
0,358 dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 1T Y "
Center Freq 5.745000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 332/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.745000000 GHz|

StartFreq
6.726000000 GHz|

Stop Freq

5765000000 GHz!
Span 40.00 MHz

#VBW 300 kHz Sweep 3.867 ms (1001 pts);

A\ 15 ATON

#Avg Type: RMS
PNO: Fasi ~— 17ig- Free Run AvglHold: 330600
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,745000000 GHz|

StartFreq
65.726000000 GHz|

StopFreq

5765000000 GHz!

Center 5.74500 GHz ] Span 40.00 MHz CFStep
#VBW 300 kHz Sweep 3.867 ms (1001 pts)

73656 GHz|  6.717 dBm
§76292GHz| 0471 dBm
17.68 MHz/(A) 0668 dB

11AC20SISO_Ant2_5745
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o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.785000000 GHz
PNO: Fasi ~— 17ig- Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

#VBW 300 kHz

b ALISN AT
#Avg Type: RMS
Avg[Hold: 338/500

Sweep 3.867 ms (1001 pts)

77656 GHz|  -8.466 dBm
S77792GHz| 0639 dBm
17.68 MHz/(A) 0,468 dB

Center Freq|
5,785000000 GHz|

StartFreq
6.7656000000 GHz|

StopFreq

[ Feysight Spectrum Analyzer - Swept 54

TN i
Center Freq 5.785000000 GHz
PNO: Fast -
IFGain-Low

™ Trig: Free Run
HAtten: 30 6B

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.78500 GHz
#VBW 300 kHz

Ao
#Avg Type: RMS
AvglHold: 336/500

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

.025 dBm|
-0.666 dBm |
0174 dB

Center Freq|
5.785000000 GHz!

StartFreq

o Keysight Spectrum Anahyzer - Swept A
AL

[T Freq 5.825000000 GHz
PHO: Fasi - 11ig: FreeRun
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center 582500 GHz
#VBW 300 kHz

2 ALISN AT
#Avg Type: RMS
Avg|Hold: 334/500

Span 40.00 MHz
Sweep 3.867 ms (1001 pts)

Center Freq|
5826000000 GHz|

StartFreq
5.805000000 GHz|

StopFreq
5845000000 GHz|

CFStep

11AC20SISO_Ant1_5825
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FCC ID:2AAUI-MONDOALTO

o Keysight Spectrum Anahyzer - Swept A
AL

: g e dio
Center Freq 5.825000000 GHz #Avg Type: RMS

PNO: Fast ~— 17ig: FreeRun AvglHold: 334/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5826000000 GHz|

|

StartFreq
5.805000000 GHz|

StopFreq

#VBW 300 kHz Sweep 3.867 ms (1001 pts)

816 56 GHz| $.123 dBm
5,826 68 GHz | -1.930 dBm
17.68 MHz[(1A) 0277 dB

[ Feysight Spectrum Analyzer - Swept 54

LR 0 A ATGH
Center Freq 5.755000000 GHz : #Avg Type: RMS
PNO: Fast ~»— 1rig- Free Run AvglHald: 366/500
IFGainiow  HAtten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5.755000000 GHz!

StartFreq

| Lol 5.715000000 GHz|
L,;,,d"'wml‘u’w""*" anail

Stop Freq
5,795000000 GHz|

Center 5.75500 GHz i Span 80.00 MHz
#VBW 300 kHz Sweep 7.667 ms (1001 pts)
S S7ydRcHi  3497dBm
5138 2582 d8m]
049248

11AC40SISO_Ant1_5755

o Keysight Spectrum Anahyzer - Swept A
AL

Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 363/500
IFGain:Low #Aten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq|
5,766000000 GHz|

StartFreq|
MRS S TR | 5715000000 GHz,

StopFreq
5.795000000 GHz|

Span 80.00 MHz CFStep
#VBW 300 kHz Sweep 7.667 ms (1001 pts)

11AC40SISO_Ant2_5755
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